
Cranfield University

School of Industrial Manufacturing Science 

Water Sciences

MRes Thesis 

Academic Year 1999-2000 

F. Wall

Evaluation of the Potential for Struvite and Calcite Formation at 
Seven Sewage Treatment Works within the Severn Trent Region

Supervisor: Dr S. Parsons 

September 2000

This thesis is submitted in partial fulfillment of the requirements for the
Degree of Masters of Research



ProQuest Number: 10820927

All rights reserved

INFORMATION TO ALL USERS 
The quality of this reproduction is d e p e n d e n t  upon  the quality of the copy submitted.

In the unlikely e v e n t  that the au thor did not send a c o m p le te  manuscript 
and there are missing p a g es ,  these will be no ted . Also, if material had to be rem oved,
[...]
Table 5.11. Composition of Oswestry digested sludge 49

Table 5.12. Composition of Spernal feed sludge 50



Table 5.13. Composition of Spemal digested sludge

Table 5.14. Composition of Wanlip feed sludge

Table 5.15. Composition of Wanlip digested sludge

50

51 

51

Table 5.16. Factors required by the computer model for determining struvite
and calcite precipitation potentials (Loewenthal, 1997). 53

Figure 5.17. Relative hardness of the water in the region of each site, by potable
water supplied. 54

Figure 5.18. Average determinands in liquors across all seven sites. 55

Figure 5.19. Struvite and calcite formationpotnetials at Barston 56

Figure 5.20. Struvite and calcite formation potentials of the top water at
Barston over the six-week sampling period, with top water pH. 58

Figure 5.21. Struvite and calcite formation potentials at Coleshill 59

Figure 5.22. Struvite potentials of the centrate at Coleshill, with magnesium 60

Figure 5.23. Calcite potentials of the centrate at Coleshill, with pH 61

Figure 5.24. Struvite and calcite potentials of the centrate at Mansfield 62

Figure 5.25. Struvite and calcite potentials of the top water at Milcote 64

Figure 5.26. Struvite and calcite potentials of the top water at Oswestry 65

Figure 5.27. Struvite potentials of the top water at Oswestry, with magnesium and 
orthophosphate 66

Figure 5.28. Struvite and calcite potentials of the centrate at Spemal 67

Figure 5.29. Smvite potentials of the centrate at Spemal, with pH 68

Figure 5.30. Calcite potentials of the centrate at Spemal, with calcium 69

Figure 5.31. Struvite and calcite potentials of the liquor at Wanlip 70

Figure 5.32. pH elevation of liquors from Wanlip, using aeration alone. 71

Figure 5.33. pH elevation of top waterffom Barston, using aeration alone 72



Table 5.34. Results showing effect of scale formation upon liquors, data
given before and after scale formation

Table 5.35. Results showing effect of scale formation upon liquors, data
given before and after scale formation

6. Discussion

Table 6.1. Hardness data for drinking water supplied to the sites and their
surrounding areas (Severn Trent, 2000) and hardness of digested sludge 
liquors or centrate as found in this study.

Table 6.2. Table comparing average feed and digested sludge dry solids
levels from these seven sites with another study.

Table 6.3. Composition of anaerobic digester supernatant from Ballarat
South BNR plant (Webb et al, 1995).

Figure 6.4. Graph of struvite and calcite formation potentials with average pH

Table 6.5. Analysisof data gathered from a piggery effluent treatment
system (Webb and Ho, 1992).

Table 6.6. The struvite and calcite formation potentials at all seven sites,
calculated using the average constituent levels and a normalised pH of 7.5.

Table 6.7. Percentage removal of phosphorus form phosphorus-rich side
streams (Moriyama, 2000) and liquors sampled from two sites in this study

Table 6.8. Composition of digested sludge liquors sampled in Italy
(Battistoni, 1997) and from two sites in this study.

74

75

76

77

79

81

82

84

85

86



1. Introduction

1.1. Scale formation

Scale formation is a widespread problem within the wastewater treatment industry 

throughout the world (Buchanan et al., 1994) and is a growing problem in many other 

industries, including pig farming in Western Australia and wine distillation in South 

Africa (Webb and Ho, 1992, Loewenthal et a l , 1994).

A build-up of scale on pumps and pipes at sewage works causes many problems 

(Williams, 1999). Scale also forms within the unit operations and fittings, most 

commonly centrifuges and any operations downstream from anaerobic digesters 

(Borgerding, 1972). Scale can reduce the hydraulic capacity of a treatment works by 

restricting the flow of water. This can lead to an increase in pumping pressure 

requirements and therefore increased cost, as well as greater pump wear. Operational 

downtime can increase as pipework and pumps are either replaced or cleaned, this has a 

corresponding effect upon operational costs (Buchanan et al., 1994).

Many types of scale exist, including calcium phosphates, particularly hydroxyapatite 

(Battistoni et al, 1998) and to a lesser extent calcium hydrogen phosphate and 

P-Tricalcium phosphate (Popel and Jardin, 1993). Calcite is another calcium based scale, 

precipitating out of waste streams with high calcium levels (Habets and Knelissen, 1997). 

Another widely reported scale, causing problems all over the world is magnesium 

ammoniumphosphate or struvite (Horenstien et al, 1990) (Table 2.12.).

1.2. Anaerobic digesters and dewatering

At sewage treatment works (STWs), scale formation is most prevalent in pipes and 

fittings on the sludge route. Anaerobic digestion of the sludge releases ammonia, 

phosphorus and magnesium bound in the solid phase into the liquid phase. The digested 

sludge can be further dewatered and the liquid phase drawn off. The concentration of 

scale forming elements is high in the liquid pipelines and so if the pH raises, for example

1



due to C 0 2 evolution caused by turbulence at bends, or agitation of the liquid, scale can 

form. Scale can also form in the water, and be carried out o f the system, or it may begin 

to form on the interior of pipes or fittings.

There were 20 dewatering plants in operation within the Severn Trent region in 1999. 

Dewatering aims to produce a high dry solids content in the sludge (Anderson and 

Nielson, 1993), therefore the main benefit is a reduced sludge volume, meaning lower 

transport and disposal costs, and easier storage. These points are significant when the 

disposal routes used by Severn Trent (Figure 1.1.) are considered. As can be seen, the 

landfill option is not preferred, the cost o f land filling is directly proportional to the 

volume o f sludge. All disposal routes require the transportation o f sludge from the STW, 

the farmland disposal route often requires transportation to remote areas, further 

increasing costs

□  Farmland
□  Land reclaimation
□  Incineration 
[3 Landfill
■  Dedicated

Total: 160,000 Tonnes dry solids per year

Figure 1.1. Disposal routes for the 160,000 Tonnes o f dry solids (Tds) produced in 

the Severn Trent region in 1999.

23000

60000
25000

25000
27000

2



1.3. Site background

Within the Severn Trent region, scale has been identified at several sewage treatment 

works (STWs) and a sludge destruction plant (SDP). Of the seven sites reported in this 

study, three are known to be susceptible to scale formation. The seven sites were chosen 

as relatively ‘hard’ or ‘soft’ sites. The hardness of water refers to the amount of calcium 

and magnesium contained within it; hard water will contain more of these components 

than soft. It was expected that Coleshill, Oswestry and Barston would be relatively 

‘softer’ sites. All of the STWs have one or more anaerobic digesters. Four out of the 

seven sites dewater the digested sludge, though this figure is set to rise as Severn Trent 

moves towards an increased level of sludge treatment. Mounting environmental and 

financial pressures are leading to a greater awareness of the importance of dewatering 

(van der Roest et al., 1993).

1.3.1. Barston STW

Barston STW has been in operation since 1911. It currently treats an average daily flow 

of 15,000 m3 and serves a population of 74,000. Sewage is chemically dosed with ferric 

sulphate for phosphorus removal then settled. The biological treatment process is 

biological filtration, and sand filters provide tertiary treatment. Sludge produced on site 

(36 m3/d) is mixed with imported sludges totalling 80 m3/d and anaerobically digested in 

one of two digesters. The digested sludge is stored in secondary, pathogen-kill tanks 

where it settles out and is applied to land.

1.3.2. Coleshill SDP

Coleshill SDP treats sludge from Minworth STW (Birmingham) and surrounding areas. 

The plant is designed to incinerate 40,000 (Tds) of digested sludge per year. Sludge is 

centrifiiged (dewatered), dried and incinerated. The incinerator ash is disposed via 

landfill and the liquors produced at all stages of treatment are returned to Minworth 

STW. Lamella clarifiers are provided to settle out solids from the liquors prior to return

3



to Minworth. The lamella clarifiers have been severely affected by solids build-up, and 

for the duration of the project were being bypassed. An over ground plastic pipe carried 

centrate from the well directly to the effluent tank.

The scale problem is most prevalent in the post-centrifuge line. The cost of managing the 

scale problem is currently £16,500 per annum.

Digested sludge 
from Minworth

Centrifuges Driers Incinerator

Buffer tanks

Ash to landfillCondensate

Effluent tank

Centrate well
Lamella

clarifier
Minworth

Figure 1.2. Schematic diagram of Coleshill SDP,  indicates pipework which is

known to suffer scale formation.

1.3.3. Mansfield STW

Mansfield STW utilises various processes to treat incoming wastewater. Two digesters 

treat settled sludge anaerobically, before secondary digestion in large pathogen kill tanks 

(Figure 1.3.).

4



Figure 1.3. Sludge storage vessels at Mansfield STWs.

1.3.4. Milcote STW

A third of the flow is treated on a BNR activated sludge plant, with two-thirds dosed 

with aluminium for phosphorus removal, followed by biological filters. The sludge 

produced by the biological processes is digested anaerobically in two digesters. The 

digested sludge is stored and settled in four pathogen kill tanks. The top water is 

returned to the head of works and the sludge is tankered to land.

1.3.5. Oswestry STW

Oswestry is another activated sludge works. The surplus activated sludge (SAS) from 

the process is thickened to between 6 % and 9 % dry solids with a belt thickener. The 

thickened sludge is mixed with settled primary sludge and fed to the single anaerobic 

digester. The works accepts imports from small works in the surrounding area. The 

digester is operated under ‘fill and spill’ conditions. Digested sludge is stored and

5



allowed to settle in four pathogen kill tanks, and the top water is returned to the head of 

works whilst the sludge is tankered to land.

1.3.6. Spernal STW

The sludge handling facilities at Spemal STW are currently undergoing a renovation 

program, with the commissioningof four anaerobic digesters.

In the summer the flow is split evenly between biological filters and an activated sludge 

plant. Ferric sulphate is dosed into the humus tank feed, and ferrous chloride into the 

ASP to remove phosphorus. These processes produce a third of the plants total sludge 

intake. The remaining two-thirds of the sludge is imported, therefore undergoing no iron 

dosing for phosphorus removal compared to the indigenous sludge.

1.3.7. Wanlip STW

Situated north-east of Leicester, Wanlip STW (Figure 1.4.) treats an average of 120 Ml 

of wastewater per day. The main means of wastewater treatment at Wanlip is the 

activated sludge process. Sludge is digested on site using four anaerobic digesters. The 

digested sludge liquor is pumped to open lagoons were it is allowed to settle out. The 

top water is drained off and returned to the head of the works, and the sludge is 

centrifuged. Two centrifuges produce a 20-25% dry solids cake.

6



Figure 1.4. General site view o f Wanlip STW, showing banks o f trickling filters (front 

left), activated sludge tanks (rear left) and large circular digesters (right).

1.4. What Will This Study Achieve?

Scale is known to form at three o f the sites included in this study. Any other sites which 

are at risk from scale formation can also be identified and the problem avoided or 

minimised at design. Pipework at STWs is often underground and pumps and tanks are 

sealed making regular inspection impossible. If the scale gradually builds-up, the problem 

may not be recognised until pump efficiencies and hydraulic capacities are reduced to a 

significant extent. The main body o f the study involved sampling from all seven sites over 

a six week period. Weekly samples were taken of digester feed sludge, digested sludge 

and either digested sludge liquors or centrate, if a centrifuge is active on site. The ionic 

balance o f these streams was determined and the results from the liquor or centrate were 

fed into a computer model (Loewenthal, 1997). The model enables the prediction of 

struvite and calcite formation (or precipitation) potentials. This is done using chemical 

equilibrium formulae to predict the scale formation potential o f the water. The model 

specifically addresses struvite and calcite formation, and gives a positive or negative 

result. For example, a value o f 50 means the sample has the potential to produce 50 mg 

o f scale per litre. A negative value o f -200 means scale is very unlikely to form, whereas 

a value o f -20 means scale formation is unlikely but may occur if conditions within the 

waste stream change.

7



The results from the model will need to be treated cautiously as the complex 

environment within the waste streams may not be represented fully by the computer 

model. For this reason laboratory-scale experiments were carried out in an attempt to 

actually form scale from waters which were identified by the model as having a positive 

precipitation potential. It was hoped that these results would verify the accuracy o f the 

model.

The main study will also provide the basis for an investigation into the consequences o f 

the installation o f dewatering equipment at a site. The turbulence of centrifugation drives 

off C 0 2 causing a pH rise in the liquor which may provoke the formation o f various 

scales (Borderding, 1972). This may be particularly relevant at Spemal, with a new 

sludge treatment facility. Laboratory-scale experiments using simple aeration equipment 

will show the possible pH rises in liquors achievable via aeration and turbulence, 

hopefully simulating centrifugation. As a pH rise is conducive to scale formation (figure

1.5.) this would highlight any sites where a scale problem would be likely if sludge 

dewatering were to occur.

500
CD

-*—■ 
C  
CD-1— >OQ.
Co

Struvite 
-* • Calcite

CD

a. -500
o
0
L -

CL

-1000
5 6 7 8 9 10 11

pH

Figure 1.5. Struvite and calcite formation potential with pH, as predicted by the 

computer model (Loewenthal, 1997). All other variables remain constant.



This additional study was very significant because Severn Trent is moving towards a 

more complete sludge treatment program. The addition of further sludge treatment 

facilities e.g. dewatering, at works with anaerobic digesters will become more common. 

Dewatering reduces the volume of sludge, and so reduces transport and disposal costs 

(Melcalf and Eddy, 1991). With the recent moves to drive down costs within water 

companies, dewatering will become a popular option.

The project will most importantly highlight any ‘at-risk’ sites where scale formation has 

not yet become a significant problem. By identifying such sites, preventative measures 

can be taken before the scale takes hold and becomes unmanageable.

9



2. Literature Review

2.1. Introduction

At most stages during domestic and industrial wastewater treatment, sludges are 

produced (Figure 2.1.). These sludges contain both settleable and non-settleable solids 

from primary treatment; organic matter from secondary treatment; and specific elements 

such as nitrogen and phosphorous (if an advanced tertiary treatment has been used).

Primary settlement Firiai settlement

Raw sewage Final effluent
Secondary
biological
treatment

Recycled sludge

>  Waste sludge

Fig. 2.1. Schematic of basic sewage treatment works with primary settlement, 

biological treatment and final settlement.

The traditional UK route of sludge disposal to sea has been closed off by European 

Union (EU) legislation (EU Directive 97/271/EEC) providing additional pressure upon 